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The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name

Sample No.

SGS Ref. No.

Product specification

Test Required

Test Method

Date of Receipt

Test Period

Test result(s)

:

:

:

:

:

:

:

:

:

WPC

SHMR110201114

10547219

145*23

Oxidation induction time (OIT)

With reference to ASTM D3895-07, analysis was performed by DSC.

Feb.23,2011

Feb.23,2011 to Mar.3,2011

For further details, please refer to the following page(s)

******** To be continued********

Signed for SGS-CSTC Standards
Technical Services (Shanghai) Co., Ltd

Ivy Zhu
Authorized signatory
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Sample description: Sheet

Test Condition:

Test temperature: 200℃

Oxygen: 50ml/min

Type of pan: Aluminum

Test Result:

OIT: 42.6min

DSC curve:

Sample: DSC-02725
Size: 7.1500 mg
Method: Oxygen induction time

DSC
File: J:...\GZMR1102\02725\DSC-02725'
Operator: Jenner
Run Date: 28-Feb-2011 17:20
Instrument: DSC Q200 V23.5 Build 72

0.5

OIT= 55.08min - 12.50 min = 42.6 min

0.0
12.50min

OrgMethod 1: Equilibrate at 50.00 °C

55.08min

-0.5 OrgMethod 2: Ramp 20.00 °C/min to 200.00 °C
OrgMethod 3: Isothermal for 5.00 min
OrgMethod 4: Select gas 2
OrgMethod 5: Mark end of cycle 0
OrgMethod 6: Abort next seg if mW > 2.00
OrgMethod 7: Isothermal for 1000.00 min
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******** To be continued********

Universal V4.3A TA Instruments
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Sample Photo:

- The test was performed by SGS internal laboratory.

******** End of report ********


